e

7 LBS

-M'. 3

e
T -\'...
T .
2%
t1y

C
.

e

)

r 4L
J:.ﬁ.- -
= , q
Tl

Loy — =2 -] .. T

EXHAUST VENT

m .
Ty : m m
.mw_ _m,.”mm.“-.w .u. w E 1R P D T, T BN PO

St faar

T T A e e T e T AR N N AT P A A S S T T o R A O e e T T A I

15

TR e

Vo ity

L

[~ gLy pl. —ifrm 6y

N
T

m
:
m
m

-
]

12

r
I R N S T A RO T, A L T e ke S

e

e

P e T

i L

o l-_‘rﬁn."""ﬁ:i‘-l'?-

A an

Eh

o WY T LN IR TR TR

oty

e A e T T A e

Ty warr

COMPLETE YOUR INSTALLATION WITH ONE

B A e L T AT T Y e e L s g e e e T T L B e S e

e T L e T e . T N I T T T I I TR,

LT
s

2.02

HL#EH. T e e R D M TR T

G T A

"L g —fgem g A kAl

L = 1 o

=

L LT LT T,

T

Pl oy Jr ey v ey, wg =T e ]

.

2o A T el e R Y 3 £ S T A % M

17

o p

TR T

ol ST

=T

=

XTI =

—
fer-Sur-r

= -
B i, “

ING) |

,
m
_ F i
m | B w w . Z Z !
3 T )
N AT, i
_._ - i m v | .” WMM._ T m T W
b £ 3 e M "o ﬁw
m ' Q | @
: ; e 1
B T T T T e s o e T mﬁ._ﬂa W _“ A b g = .m
g S ~ LA e m __ TB m S, wu:ﬁhthg#aﬁw
: | £ ;
; - ] B
: R : ;
m m : W H ko,
; O i
| - m
I ] - 3 y 3
_ B k
| =
1 W
] : _ ﬁ m
m o , | e 2 :
h_ L
B
__

1
1

=T

Sheet 2



701 ANN STREET N.W.
GRAND RAPIDS, Mi 49504
TELEPHONE (616) 361-2681
or {800) 354-7088

FAX (616) 361-9646

. HV207323 POWER VENT (INTAKE)
'HV207321 POWER VENT (EXHAUST)

SERVICE PARTS LIST

ra—
ke ng

l

LT T *FF&-‘ ﬂ-i ?i‘ﬁ _1" ﬁ_ ,J{I- .uﬂ" -&_;;;11‘;;‘ T b, ‘t_}w{bﬂm?uw“{l}_f Rexky] BB

ON: it
SPO06014 SPEED RUT 3
HV207332 S HV205439 | WIRE LEAD ASSEMBLY 1
1 2 HV207300 [ MOTOR & FAN ASSY (HV207323 PKG) 10 HV020658 CONNECTOR _J 1
HV207278 | MOTOR & FAN ASSY (HV207321 CKG) (. 11 HV210022 I MOTOR 12 VOLT l
frrrers e . : : : : . - r—m: : Lt i————b . o - - T__—_________BL
3 HV026863 | #10-24 SCREW 5 12 HV003841 FAN - 6-1/4” DIA. (
4 HV206455 | SHELL ASSEMBLY (HV207323 PKG) 1 13 HV014540 SPACER RING T
HV206354 | SHELL ASSEMBLY (HV207321 PKG) 1 “14 HV015022 1 TEMPLATE (HV207323 PKG) 1
5 HV20727¢ | RING ASSEMBLY (HV207323 PKG) 1 HV014528 | TEMPLATE (HV207321 PKG) 1
: s reTEE—— T e — s rrer] A S ....T.................. \
HV209456 | RING ASSEMBLY (HV207321 PKG) t 15 GM111589 | #1012 X 2-3/4” SCREW 4 |
t & GM121913 | 1/4-20 X 1—1/4’ BOLT 2 "16 GM142641 | #10-12 X 5/8” PAN HEAD SCREW | 8
7 1/4-20 NUT *17 GVi144888 #10-12 X 5/8” OVAL HEAD SCREW | 4

* FURNISHED LOOSE IN PACKAGE

-

NS package Includes only those iItems listed above. Additional components may be required to complete
normal instaliation. For a complete listing of associated components available from Evans, please refer to

"Accessories’ In the general catalog.



